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Total Quality. Assured.
TEST REPORT

1. Occupied N dB Bandwidth

1.1 Test Data

U-NII-1 Occupied N dB Bandwidth

wode | TSRS [ at | gy | Rt
802.11a 5180 Ant0 19.24 Pass
802.11a 5180 Ant1 18.49 Pass
802.11a 5200 Ant0 19.36 Pass
802.11a 5200 Ant1 18.53 Pass
802.11a 5240 Ant0 19.45 Pass
802.11a 5240 Ant1 18.35 Pass
802.11n (HT20) 5180 Ant0 19.37 Pass
802.11n (HT20) 5180 Ant1 19.34 Pass
802.11n (HT20) 5200 Ant0 19.42 Pass
802.11n (HT20) 5200 Ant1 19.32 Pass
802.11n (HT20) 5240 Ant0 19.29 Pass
802.11n (HT20) 5240 Ant1 19.36 Pass
802.11n (HT40) 5190 Ant0 40.40 Pass
802.11n (HT40) 5190 Ant1 41.07 Pass
802.11n (HT40) 5230 Ant0 40.75 Pass
802.11n (HT40) 5230 Ant1 40.38 Pass
802.11ac (VHT80) 5210 Ant0 80.68 Pass
802.11ac (VHT80) 5210 Ant1 80.52 Pass
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2. 99% Occupied Bandwidth

2.1 Test Data

U-NII-1 99% Occupied Bandwidth

wode | TSfmaney || o ocoied | esur
802.11a 5180 Ant0 17.555 Pass
802.11a 5180 Ant1 16.354 Pass
802.11a 5200 Ant0 17.530 Pass
802.11a 5200 Ant1 16.343 Pass
802.11a 5240 Ant0 17.556 Pass
802.11a 5240 Ant1 16.354 Pass
802.11n (HT20) 5180 Ant0 17.544 Pass
802.11n (HT20) 5180 Ant1 17.539 Pass
802.11n (HT20) 5200 Ant0 17.543 Pass
802.11n (HT20) 5200 Ant1 17.543 Pass
802.11n (HT20) 5240 Ant0 17.544 Pass
802.11n (HT20) 5240 Ant1 17.539 Pass
802.11n (HT40) 5190 Ant0 36.131 Pass
802.11n (HT40) 5190 Ant1 36.110 Pass
802.11n (HT40) 5230 Ant0 36.028 Pass
802.11n (HT40) 5230 Ant1 36.065 Pass
802.11ac (VHT80) 5210 Ant0 74.779 Pass
802.11ac (VHT80) 5210 Ant1 74.614 Pass
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3. AVGSA Output Power
3.1 Test Data
U-NII-1 AVGSA Output Power
Test Duty | Max | Total | FCC IC EIRP
Cycle Power EIRP -
Mode Frequency Ant Factor Power Power Limit (dBm) Limit Result
(MHz) Ge | @em) | (@em) | oo (dBm)

802.11a 5180 Ant0 000 | 1761 | 17.61 24 21.29 22 Pass
802.11a 5180 Ant1 000 | 1781 | 17.81 24 21.18 22 Pass
802.11a 5200 Ant0 000 | 17.82 | 17.82 24 21.50 22 Pass
802.11a 5200 Ant1 000 | 17.88 | 17.88 24 21.25 22 Pass
802.11a 5240 Ant0 000 | 1819 | 18.19 24 21.87 22 Pass
802.11a 5240 Ant1 000 | 1767 | 17.67 24 21.04 22 Pass
?OH%I;;(;;] 5180 Ant0 | 0.00 | 14.43

seoad) 17.51 24 21.04 22 Pass
20, 5180 Ant1 000 | 1456

‘iOHZT';S;‘ 5200 Ant0 | 000 | 14.48

Rl 17.48 24 21.01 22 Pass
a0y 5200 Ant1 000 | 14.46

?OHZT'QS;‘ 5240 Ant0 000 | 14.92

Tk 17.84 24 21.37 22 Pass
20y 5240 Ant1 000 | 14.74

?OHZ%JS;‘ 5190 Ant0 000 | 1333

ETh 16.49 24 20.02 23 Pass
a0y 5190 Ant1 000 | 13.62

ion%lg)” 5230 Ant0 000 | 13.90

R 16.96 24 20.49 23 Pass
a0y 5230 Ant1 000 | 13.99
?SZH-;AS)C 5210 Ant0 000 | 13.79
R 16.21 24 19.74 23 Pass
Va0 5210 Ant1 000 | 1251
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U-NII-1,802.11a,5180MHz,Ant0

U-NII-1,802.11a,5180MHz,Ant1
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BT —
L . g 15, 2
Canter Proq: 5.1 Radia S Hooe

> Trig: Fres Run vaiHols: 100100

#Aman: 40 @B Rsdi Devies: BTS

Centnr Freq 5180000000 GHz
L

e peartate ot |

Span 40.00 MHz]
Bweep 1 ms

FVBW 3 MHz
Channel Power

14.43 dBm /20 MHz

Power Spectral Density

-58.58 dBm /Hz

1458 54 R g 29, 22
or Freq: 5. 180506000 GH R St Homw
ig rmmm Avaold: 100100

Raio Davice: BTS

Centor Freq 5.180000000 GHz
T

'RI"T kil UU (IBI'II

|Center 5.18000 GHz
Res BW 1 MHz #FVBW 3 MHz

Span 40.00 MHz
Sweep 1 ms,

Channel Power

14.56 dBm /20 MHz

Power Spectral Density

-58.45 dBm /Hz

U-NII-1,802. ‘I‘In(HT20)5200MHZ Ant0

U-NII-1,802. ‘I‘In(HT20)5200MHZ Ant1

[ e S y——

Canter Freg: 8 200000000 GHz Rasie $12: Homs

Cenlur Fregq 5. "UI:IDEIBEIIJEI GHz i ‘AvaiHoid: 100180

Radio Davien: BTS

pa

SWBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

14.48 dBm /20 MHz -58.53 dBm /Hz

[Py P y—y—

Camar Freq; 6200000000 GHE - et il
B g Free Fun Avgitold: 190100

Galniow BAsten: 40 48 R Davien: BTS

Res BW 1 MHz #VBW 3 MHz
Channel Power

14.46 dBm /20 MHz

Power Spectral Density

-58.55 dBm /Hz

Centar Frag: 8
=e= Trig: Free Run n-n;nw 10r1ed
sAten: 40 =B Radio Davice: DTS

R!:\ BW 1MHz WVBW 3 MHz

Channel Power

14.92 dBm /20 MHz

Power Spectral Density

-58.09 dBm /Hz

Racic St Mone

GH)
Ayl Hoid: 100160

Rl Device: 0TS

et

#VBW 3 MHz
Channel Power

14.74 dBm /20 MHz

Power Spectral Density

-58.27 dBm /Hz
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U-NII-1,802. 11n(HT40)5190MHZ Ant0

U- NII 1,802. 11n(HT40)5190MHZ Ant1

I er——

Centor Freq 5.190000000 GHz
Wl

r
T o il
iCenter 519000 GHz
Res BW 1 MHz
Channel Power

13.33 dBm /40 MHz

= Trig: Fres Run

Coniar Frog 5.1 Radia St Hone

&
-\vIIEHDlﬂ 001100

sAmen: 40 @B Rdis Devies: BTS

FVBW 3 MHz
Power Spectral Density

-62.69 dBm /Hz

'RI"T kil UU (IBI'II

|Center 5.19000 GHz
Res BW 1 MHz

Channel Power

13.62 dBm /40 MHz

i 1c- Mo

R Devicn: BTS

Span £0.00 MHz
#VBW 1 MHz Sweep 1 ms,
Power Spectral Density

-62.41 dBm /Hz

U-NII-1,802. ‘I‘In(HT40)5230MHZ Ant0

U-NII-1,802. ‘I‘In(HT40)5230MHZ Ant1

[ e S y——

Cenlur Fregq 5. '3I:IUEIOEIIJEI GHz

Channel Power

13.90 dBm /40 MHz

adio o Hens

Cantar Freg: 5230000000 GHe
Trig: Fres Run

a4 @8

AvgiHold: 1000150
Radis Davica: BTS

pa
SVBW 3 MHz Sweep 1ms
Power Spectral Density

-62.12 dBm /Hz

[Py P y—y—

Fapnbsjanunive i’

Res BW 1 MHz
Channel Power

13.99 dBm /40 MHz

% Trig: Fres Run

Camar Freq: 6130000000 GHE - e ey R
Avgitold: 190100

Banen: 40 a8 R Davien: BTS

#VBW 3 MHz

Power Spectral Density

-62.03 dBm /Hz

U-NI1-1,802.11ac(VHT80),5210MHz

,Ant0

U-NI1-1,802.11ac(VHT80),5210MHz

JAnt1

Center Freq 5210000000 GHz

Ref Offset 0.5 a8
Rt dB,

Channel Power

13.79 dBm /80 MHz

antar Prag: .515000600
=+ Trig: Fres Run
sAmen- 40 G

Gz Radio S0d: None
AvniHold: 1060100
Radio Device: BTS

" Span 160.0 MHz{!
Hweep 1ms

SVEW 3 MHz
Power Spectral Density

-65.24 dBm Hz

+= Trig- Fres Run A

el gt

Channel Power

12.51 dBm /80 MHz

Corinr Fraq: 8 740500008 G Racio Std- Mone

o 190100

sisten: & 08 Rado Device: TS

FVEW 3 MHz
Power Spectral Density

-66.53 dBm (Hz
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4. AVGSA Power Spectral Density

4.1 Test Data

U-NII-1 AVGSA Power Spectral Density

Duty FCC
Test Total EIRP ..
Mode Frequency Ant Srele 2l PSD PSD PSD Sl Result
(MHz) Factor | (dBm) (dBm) Limit (dBm) (dBm)
(dB) (dBm)

802.11a | 5180 Ant0 | 000 | 1.948 | 1.948 | 11 5628 | 10 | Pass
802.11a | 5180 Ant1 | 000 | 2342 | 2342 | 11 5712 | 10 | Pass
802.11a | 5200 Ant0 | 000 | 2304 | 2.304 | 11 5084 | 10 | Pass
802.11a | 5200 Ant1 | 000 | 2617 | 2617 | 11 5087 | 10 | Pass
802.11a | 5240 Ant0 | 000 | 2852 | 2.852 | 11 6532 | 10 | Pass
802.11a | 5240 Ant1 | 000 | 2578 | 2578 | 11 5048 | 10 | Pass
s(onT;;;] 5180 Ant0 | 000 | -1.871

JH120) 1.28 11 4.81 10 | Pass
o) | 5180 Ant1 | 000 | -1.593

8(0H2T;(1);] 5200 Anto | 0.00 | -1.582

o 1.50 11 5.03 10 | Pass
vito0) | 5200 Ant1 | 000 | -1.437

%OHZT';A;‘ 5240 Ant0 | 0.00 | -1.131

JH120) 1.89 11 5.42 10 | Pass
o) | 5240 Ant1 | 000 | -1.107

8(0H2T'1(1);‘ 5190 Ant0 | 0.00 | -5.561

Sl 2.33 11 1.20 10 | Pass
i, | 5190 Ant1 | 000 | -5.135

8(°H2T'1(1);‘ 5230 Ant0 | 000 | -4.411

J014d) 1.44 11 2.09 10 | Pass
o, | 5230 Ant1 | 000 | -4.487
?SZH';;?);’ 5210 Ant0 | 000 | -7.636
T80 5.23 11 1.70 10 | Pass
Veirae, | 5210 Ant1 | 000 | -8.934
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4.2 Test Plots

U-NII-1,802.11a,5180MHz,Ant0 U-NII-1,802.11a,5180MHz,Ant1

[T Tr— e——y = el

=y e———y

vy Type: AMS
W Trig: Fres Rum AvgiHold: TRE00
S trenc 30 Gl

Center Freq 5,180000000 GHz = i Type: RMS
o -l % Trig: Fwe Ftun AvgiMaid: 12000
SAtien: 30 o

Center 518000 GH. B i B
#Res BW 1.0 MHZ #VBW 3.0 MHz"

Center5.980006Hz  Span24.36MHz
#Res BW 1.0 MHz AVEW 3.0 MHz" Sweep 1

U-NII-1,802.11a,5200MHz,Ant0 U-NI1-1,802.11a,5200MHz,Ant1

[ Ty P — =il [ =T — m———rT o]

g Type: AMS
B i Fres Run AvgiHald: 78108
sAnen- 30 a8

o Telg: Fewa Run AvgiHala: 190100

T A
Centor Frog 5.200000000 GHz BAvg Typw RM3
e |H“ Baqen: 30 o8

Center Freq

A R | e e i

Center 5.20000 GHz " Span 24.56 WHz,
#Res BW 1.0 MMz FVBW 3.0 MHE Sweep 1.000 me (1001 pts)|

Center 5.20000 GHz  Gpan 24.57
#Res BW 1.0 MHZ SVEBW 3.0 MHZ* Sweep 1,000 ms (1001 ple)

U-NII-1,802.11a,5240MHz,Ant0 U-NII-1,802.11a,5240MHz,Ant1

[T rrm———y - -l

2ivg Type: NS
Trig: Fewa Run AvgiHold: 1804100
WAtten: 30 4B

EAwg Type AMS
Y Trig: Frwe Run AvgiHold: TEHDS
WAten: 30 B

| Center Freq
| 5240000000 GHz.

StantFreqg
E227T07TE00 GHz

Cenler 5.24000 GHz ) " Span 24.59 W
#Res BW 1.0 MHz EVBW 2.0 MHZ* e 1.000 ms {1001 pts)|

Center 5,24000 GHz
#Res BW 1.0 MHz SVBW 2.0 MH* Swe
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U-NII-1,802. 11n(HT20)5180MHZ Ant0

U- NII 1,802. 11n(HT20)5180MHZ Ant1

[ s Spmcinams Amatyien - eyt B4

5. 180000000 GHz
Wl

Avll!HDln. i

- Trig: Free Run

RAren: 30 @B
ee105 48 Bkry
1 20.50 dBm

Center 518000 GHz

#Res BW 1.0 MHz FVEW 3.0 MH:

Center 518000 GHz
#Res BW 1.0 MHz

vy n‘m AMS

= Trig: Froa Run Avgitiold: 120100

BAtien: 30 a8

HVEMW 2.0 MHz"

U-NII-1,802. 11n(HT20)5200MHz Ant0

[Ty —r——Ty

Eavg npr RMS

Cenlur Fredq 5. "UI:IDEIGEIIJEI GHz o Trig: Pres Run AvBIHoN: T30

w | MAthan: 30 B

* Span 26.33 MHz ||
p 1.000 ms {1001 pis),

Center 5.20000 GHz

#Res BW 1.0 MHz #VBW 3.0 MH:*

Ceniter 5.20000 GHz
#Res BIW 1.0 MHz

By t,p- RS
Trig: Fewe Run Avgiteld: 1904100

BAgten: 30 4B
Mkr1

" - |
Span 26.33 MHz

#VEW 3.0 MHZ* Sweep 1.000 ms {1001 pts)|

U-NI1-1,802.11n(HT20),5240MHz,Ant1

hvg Type: AN
-~ Trig: Fres Run AvgiHoid: TRI0S

shtten: 30 S

#WBW 3.0 MHz"

[ gt lpesioe Aoty byt 34

Center 5.24000 GHz

#Res BW 1.0 MHz

g ion

pqy 5. 240000000 GHz g Typs: RM3
L I

Trig: Frwe Run
sAtten: 30 0B

Avgitaid; 156100

#VBMW 3.0 MHZ"
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U-NII-1,802. 11n(HT40)5190MHZ Ant0 U- NII 1,802. 11n(HT40)5190MHZ Ant1

[ s Spmcinams Amatyien - eyt B4

: g 5.1900000 - - s Tom s
Centor Freg 5.190 D( I G4 e Trig: Free Run AvEHoE TR0 I T rig: Frwe Run Avgitold; 160100
WAmen: 30 &8

405 48
ef 20.50 dBm

Center 519000 GHz ) ) X Center 510000 GHz )
#Res BW 1.0 MHz FVBW 3.0 MHz* 2 #Res BW 1.0 MHz FVEW 2,0 MHx*

U-NII-1,802. 11n(HT40)5230MHz Ant0 U-NII-1,802. ‘I‘In(HT40)5230MHz Ant1

[Ty S — 2 -l

231 Ehwg Type: AMS
Cenlur Fregq 5.2 JI:IBEIGEIIJEI GHz e Run Nn!‘lﬂﬂ:’r‘n_;”
whran: 30 4B

By t,p- RS
T Trig: Fews Run Avgiteld: 1904100
BAgten: 30 4B

Ref Offset0.8 g8 Mkr1

'1

i ————————— e

N - n - - |
Center 5.23000 GHz Span 54.12 MHz
#Res BW 1.0 MHz #VEW 3.0 MHZ* Sweep 1.000 ms {1001 pts)|

Center 5.23000 GHz i i  Span 54.14 MHz ||
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1,802.11ac(VHT80),5210MHz U-NII-1,802.11ac(VHT80),5210MHz
,Ant0 JAnt1

= e Sopt 58 - ] [ e ——Y - |
#Avg Type: AMS ™ (Center Freq 5,210000000 GHz Big Trpe: RMS
B g Fres Run AvgiHold: THI0S o W Trig: Fres Run AvgiHoid: 1901100
sAen 30 S o8

Raf Offset 06 05 - b Ref Offset 06 48
Ref 20,50 dBm i Qt- 20.50 ﬂBm

T T

Center 5.21000 GHz Spa 0 MHz | Center 521000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.000ms (° #Res BW 1.0 MHz WVBW 3.0 MHz*
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